CL20GC

Ebe.
o 5% [T
TR o4
ks fdy
R
TR 5
w B/ o
_ —
n
+
Sy
©
¥

Electric pallet

20241018 V02



PARTS ORDERING INSTRUCTIONS
HOW TO ORDER

When you order, supply the part number, quantity, model and serial numbers of your machine. Supplying this information will assure prompt, efficient
handing of your order.

Since your dealer carries many parts in stock and maintains up—to—date prices on all parts, he will be able to process your order immediately
If, for some reason, the part is not in stock, he will order it from the factory. In either event, he maintains a current file of service manuals
which give all available parts ordering or technical information.
WHERE TO ORDER

Always order parts from the dealer who sold you your truck. If it is necessary for the dealer to order parts from the factory, he is able to get
prompt service for you. Parts are shipped in accordance with shipping instructions given on the order.
INSTRUCTIONS FOR RETURNING PARTS

Under NO CIRCUMSTANCES will parts be accepted at the factory for credit without prior approval. We cannot accept responsibility for parts returned
without authorization.

If you have some parts which must be returned, contact your dealer. If he believes parts should be returned, he will arrange for authorization
to return the parts
CHANGES

When changes are made to the machine, revised pages for this manual will be issued. These pages must be inserted in your parts manual as soon
as they are received.
Failure to keep your parts manuals up to date will result in confusion and may cause you to order wrong parts.

FAET WL
WAl T I

LTI R, SR B  E RS, B, HSRFES . SRAX s B RS (RIE 7 T IS i 6

A 2R A IR 2 B AR B, T EL A B ORI A B O K S 0, BT DMt 2 R AR A A T T R . (B R A SR SR R, A7 B i XA B, Al AT . LiE
LRERITE I, T B — RS TN SO, SRR AL T R T W B R B LS

T g
AT EATELN, SR ES S NEH R EITI . WREH A L ENATITEL, AN IR AREERIRSS . RIEERITIAGE S, TAFAIE X R A ERAE U B & — i .
T KRB UL

BT, BEONEHR R, B FARAFLNF R, RAREAFTAAK. AT 0B 2 AR IR R K 17157

IR — R — E HIRIE, HRREIEMHE . ALMREIAEAT DURIE, WIS A ELRIE K 24T
BARBH

X FHERABEN, ZAFMBIERSEHRT. DEEIRXEBIETN, & Z T e AR SR Z TN 58 RN SR Z4F0, W et SBEIT . 44
S5 THI R R



GENERAL INFORMATION
INDEX

This parts manual is arranged for easy identification of parts . The index at the front of the catalog gives location of major groups and assemblies.
PART LIST

The Item, describes the item on the Figure you are looking at. The Part No. is a numerical description of the item and the part ordering number.
The Description is a description of the part number in alphabetical form. The Qty is the quantity used on the machine. The Applied Date is a description

when the part is applicable. The Remark is the explanation of the part for a supplement such as the model the capability, the characteristic etc.
HOW TO READ PARTS MANUAL

HELP 1:
Item Part No Description Qty Applied Date Remark
1 02. XDC. 3556 Battery 1 24V/20AH
A : 1 02. XDC. 3557 Battery 1 24V/30AH
1 02. XDC. 3558 Battery 1 24V/40AH
2 03.0132 Screw M5X8 5
7 03. 0245 Nut M12 2
8 03. 04790 Spring 2
B :> 9 01 30. 01. 6685 Wheel Frame 1 -210125
9 02 40.11. 048 Wheel Frame 1 210125—
6 02. KSCX. 0001 Cover 1
7 03. 0243 Nut M10 2 Cancel
C :> 8 40. 11. 040 Roller 2
9 03. 1088 Bolt M10X60 2
3 33.054. 0001 Frame (550) 1
3 33. 054. 0002 Frame (685) 1
D |:> 1 03. 02393 Screw M6X 16 6
5 40. 18. 005 Shaft (550) 1
5 40. 15. 044 Shaft (685) 1
6 33.036. 0007 Push Rod Welding 2 For 1800Kg
E I:> 7 03. 0691 Bushing® 19X ® 16X 15 4
8 03. 0305 Round Pin®5X30 10




A: The part of Index 1 is Optional.

B: The part of Index 9 has an Applicability, because it’s our policy to constantly improve our products
C:The part of Index 7 indicates that the part is canceled. Note the version number when ordering

D:The part of Index 3 indicates that the frame welds have different specifications, 550 or 685 indicates the outer width of the forks. Index 5 indicates
the parts used for the outer width of the forks.

E:The part of Index 6 indicates that the part is used for model with load capacity of 1800KG.

1. Record by time

- 210125 : Ending on January 25, 2021.

210125- : Beginning on January 25, 2021.

2. Record by serial number

01 : Ending at 01

02 : Starting at 02



HELP 2:

A a—5.2 Wiring Harness Assembly
B 5.9201 Wiring Harness Assembly
C 5.902  Wiring Harness Assembly

A:Section 5.2 is the original version.
B:Section 5.201 is the version that some parts in the Section 5.2 have been changed
C:Section 5.202 is the version that some parts in the Section 5.20lhave been changed.

When you order, Please locate specific parts information of your truck by the Applied Date of parts in each version.



M=
H3x
B ZAMH K AU Z R B ER 7y, B EE A SBCE AR 51 H sk
FHAAE
Item fA PR AR F, BAEZRATIE. Part No.&F/F 1) — RFIHAFE F1TH 55, Description &M X FHIE AR TR 565, Qty RERZF4AE
X4 %R . Applied Date Kox 12 EFEH IR EYEHE . Remark & H SRAN7E U EAHE (W10 4274 . 1 B FIRFIESE ).
BAERFHHEZR
#HE 1.

Item Part No Description Qty Applied Date Remark
Ji Nz EAS Kot & H #IE

1 02. XDC. 3556 Battery L EERT 1 24V/20AH

1 02. XDC. 3557 Battery FLLER] 1 24V/30AH
A :> 1 02. XDC. 3558 Battery BHLHL 1 24V/40AH

2 03.0132 Screw M5X 8 AT 5

7 03. 0245 Nut M12 o8 2

8 03. 04790 Spring (L5 2
B :> 9 01 | 30.01.6685 Wheel Frame LS 1 -210125

9 02 | 40.11.048 Wheel Frame Ley 1 210125~

6 02. KSCX. 0001 Cover T AR 1

7 03. 0243 Nut M10 38 2 Cancel/HLil
C :> 8 40. 11. 040 Roller T 2

9 03. 1088 Bolt M10X60 [EYES 2

3 33.054. 0001 Frame (550) E Y 1

3 33. 054. 0002 Frame (685) Eyn 1
D |:> 4 03. 02393 Screw M6X 16 I8%T 6

5 40. 18. 005 Shaft (550) S 1

5 40. 15. 044 Shaf't (685) SCHER 1

6 33. 036. 0007 Push Rod Welding HERT 2 For 1800Kg
E I:> 7 03. 0691 Bushing®19X ®16X15  HALE 4

8 03. 0305 Round Pin®5X 30 FAPE B A 10




A: 5 1 2Rz EHA A AR .
B: J¥%5 9 FRZEFMA —AEH BN TG 32 B BAT7EA Wt 2: 47 7= 5 22
C: 75 7 RRIEZFMHICH, ITIEIEERA S .
D: J¥'5 3 RREREBMA A FIHME, 550 51 685 FRn G XMANTE. 75 5 FRoRBELH T 5t XAk 58 1 =54
E: 7% 6 Rz A EE 1800KG 42,
1. FABfEEZR

- 210125 : #ub# 2021 4 01 A 25 H

210125- : EIAET 2021 4F 01 A 25 H

2. AFFISids

01 : #ubLFs% o1

02 : T 02



#Eh 2:

A <—5.2 Wiring Harness Assembly
BB
B = 5.901 Wiring Harness Assembly
BRER
C 5.202 Wiring Harness Assembly
SR B

A BT 5.2 FoREMEIRA

B: &5 5.201 FRTEBIIRA (E% 5.2) ETIHGHIAE,

C: YT 5.202 FREBTRA (EH 5.201) FRAHHFEE.

UGEIT AR, AR R A RS 2R F0 35 P IR TR 0 7 165 T 6 2 R R 13



H=x Content
1 Body System & RS

1.1 Distribution cabinet assSembly BL HL B Al e e eor oot eieeeree et eereeereeeeeeee et e eteeereeeaeeeeeseereeeseeeseenseenseennens SR RENHZ,
L. 2 DTIiVe ASSEMDLY IR B e ereeereeereeereeereete et eeteeete et e e e e e eteeeteeeaeeeeeseeeseeeseeesseseenseeseeeseeaseenssenseenseesseeseessenseenseenseeseeessenssensesneesreens 2
1.3 Balance Wheel AssSembly S de ZE At o oottt ettt ettt et et e et e ete et et e eteeaeeteeteeteenseseeaeeaeenes 4
1.4 Arm GUATA Seat ASSEMD LY FVEE AR L e v ieieeeeeee ettt ettt ettt et et e e et et e et et e e s e eseeseeteete et et ensensenseneesseaeeaeateesensensensenseneereereeeeas 5
1.5 Pedal asSemb Ly R L e e e eoeeeeeeeeete ettt et oot et et e ete e e et e eteese e e eseeseesseae et e esseneeesseaeenseseessersenseeseesseneeseeteere et eereeneeneeteereeneens 6
1. 6 HOUSING ASSEMD LY THIEE AL cvrereeriereeteeteteeeeeteeteeteeteeteesesseseeseeseeseese et e et et et ensesseseeseeseese s ens et ensensessessesseseesesensensensesseseesseseesensenseneas 7

2 Operating System N RS

2. 101perating Handle ASSembly A E TR ZE A oo oottt ettt ettt ettt e re et et e e ae s et e eteeaseneeae s 8
2.2 Handle head asSemb Ly T ol il oottt ettt ettt ettt et e eteeae et e eteese e st et e eseere et e eteereenteteereereenteere e 10

3 Mast Lifting System #&EF RS
3.1 Mast assembly (2000-3600) [TZEEIE (200073600 .oiieeeeeeeeeeeeeeeeeeeeeeeeeeseeeeseeeeseeees e s eeeseeeesees e eeseseeseseeseeeeseeeeseeneen. 12
3.2 Mast assembly (4000-5000) [TZEEEE (400075000 riiiiiiiioieeeeereeireeeeete et e et eereeeteeree et e eteeeteeeseeseeaeeasesseeesseseenseeasesssenas 14

3. 3 COMDINATION TOL L O 2 oottt e e et e et e et e et e ee et e et eeaeeeae e s e e e eseeeeaeeeaeeeneeesese e st eeaeeeaeeenesnennennes 16



3.4 PUSHh T0Q ASSEMD LY JH AT ZE A oottt ettt ettt e et et et et et eneeteeteeaeer e et et et ensenteneeaeeae et et et et eneens 17

3.5 Chain system (2000-3600) 4525 225 (200073600 eerieeeeeeeeeeeeeeeeeeeeeeeseeesseesseessseeessesseseeseseeseseesessesessssesessssseesssesesseeene. 18
3.6 Chain System (4000-5000) 4525 255 (400075000 eerieereeeeeeeeeeeeeeeeeeeeseeeeseeeseeseseeseseesseseeseseesesessessesessssesessessseeessseseseeeene. 19

4 Hydraulic System BERS

4,101 Hydraulic system (2000-3600) JEJEZRZE (200073600 .oiiieieioiieeeieeeeeeeeeeeeeeeeeeeee et et e et et eeeeeseseeesessee s eseennens 20
4. 201 Hydraulic system (4000-5000) J&JEZ2GE (40005000 .eimiiioeeeeeeeeeieeeeeeeeeeeeeeeeeee e eeeeeee et e e et et e s s eeeeeeees 29
4. 301 Hydraulic pump aSSEMD LY Bl JT L Tl oottt ettt ettt ete ettt et e v ettt eeteete et et e eaeeasenseeseeseeseenseeseeseenseseeseeseensenseeseas 24

5 Electrical System BSR4

Do 1 ELeCtTical SYSTOM HL R 2R o eereeeeieeeeeeteeeeeee et et et e ete et ete et e eteeae e e eeseetseseenseeseeseenseeseeseess et e eteessenseseessensenseessensenseaseeaseneenseereens 26
5.2 Electronic Components (1232) FEFEZHAE (1232) oottt ettt ea et ettt ses et esene et eaenseaeneneenns 28
5.3 Electronic Components (F2-C) HEFEZHAE (F27C) oottt ettt ettt ettt esene et e e s e 29
5.4 Wiring Harness Assembly (1232)  ZRTREUAL (1232) oottt ettt s et es e se s s s s es s ssenennanas 30
5.5 Wiring Harness Assembly (F2-C) ZRIRIE (F27C) oottt ettt ettt ettt eae et eveeae s eaeeteeneenns 31
D. 6 Cable aSSEMD LY HE Bl R e eeeereeeeeeeeee et ettt et ettt et ettt e et e et e ete et e seeaeeseeseeseeseensenseeaseaeense s s eseeneenseeteeteenteeseeteeneenteereereeneennearean 32

D. 7 Cable aSSEMD LY HE i Bl R cveeeeeeeeeeeeeeeeet ettt e ettt et ettt et e eteeae e e e teeseeseeseeseeseensenseeaeessense s s eseensenseeseeseenseeseeseensenseeseereensenseareas 33



.1 Distribution cabinet assembly

e, FL A
Ttem Part No. Description Qty Applied Date Remark
F5 R e #HE & HH# i
1 30201050015 | Screw M5X10 B2AT 2 03.0139
2 30411050001 | Spring washer 5 AR 2 03. 00132
3 30401050001 | Flat washer 5 A 2 03. 00511
4 20202000448 | Bending plate T 1 30. 33. 0061
5 51108000002 | Roller by 7 02. 01. 3369
6 20201001480 | Spin axis R 7
7 51101000001 | Combination roller AR 4

Distribution cabinet
8 20102010462 B, e 4 1 33.018. 0001
(2000-3600)

Distribution cabinet
8 20102011200 Bt e, 44 1

(4000-5000)

9 30251120005 | Screw M12X30 [=%a) 4 03. 0094

10 30251140006 | Screw M14X35 B2AT 4 03. 00942
9 11 52101000042 | Driving Assembly IR Bk 1 02.QD. 01. 0011
. 12 30201080024 | Screw M8X25 ¥2AT 12 03. 01562
<2
g 13 51231000016 Balance wheel assembly ST 2 82. 22. 005
§) 14 30201080022 | Screw M8X20 B2AT 8 03. 0817
N/

Jﬂ ‘ 15 20202000812 | Floor AR 2 30. 01. 2591

. 16 20101010243 | Baffle (2000-3600) EEL 1

16 20102011007 | Baffle (4000-5000) EEL1 1

17 20201000952 | Limit plate R 1

18 56005000003 | Screw M8X16 B2AT 1 03. 0592

19 54302000259 | Cushion B 4 02.01. 2133




1.2

Drive Assembly

9zl B R

Ttem Part No. Description Qty Applied Date Remark

F5 R e #HE & HH# i
A 52101000042 | Driving Assembly B B A 1 02.QD. 01. 0011
1 30201080007 | Screw M8X40 BEAT 10 03.0159
2 50301090002 | Gasket 78 4 30. 11. 0002
3 40321300002 | Dust Ring 30X40X4/6 W - B 4 03. 0487
4 50301320001 | Guide Ring SAED 2 03. 0501
5 20201000470 | Upper Bracket 33 1 30.01. 1135
6 20201000001 | Slide Bar TEH 2 30.01. 0189
7 50401000073 | Damping Spring ®8 WEHE 2 02.01.2113
8 30421400002 | Check Ring 40 #E 2 03. 0027
9 40502330001 | Sealing Ring Lo g) 4 03. 0488
10 20201000459 | Shaft Sleeve WE 2 30.01. 1129
11 50301270001 | Guide Ring SREE 2 03. 0502
12 20201000466 | Lower Bracket TXE 1 30.01. 1133
13 30201080005 | Bolt M8X25 LE4S 6 03. 0156
14 50204140003 | 0il Plug HE 1 02. 01. 9089
15 30251080012 | Screw M8X16 B24T 8 03.0117
16 52105000019 | Shell Cover TR E 1 02.01. 9079
17 52105000050 | Box AR 1
18 50204160003 | 0il Plug HE 1 02. 01. 9088
19 51241000021 | Driving Wheel ®248X75 IRz Ak#: 1 02.LZ. 0121
20 52105000023 | Wheel Aub Assembly i R AR 1 02.01. 9083
21 30802065002 | 0il Seal ®95X65X10 i 1 02. 01. 9086
22 30702050003 | Bearing 32010 B& 1 03. 90. 059
23 30702060001 | Bearing 32012 B& 1 03. 90. 060
24 52105000020 | Arc Gears K IE 1 02. 01. 9080
25 30702025001 | Bearing 30205 A 2 03. 90. 035
26 52202200001 | Small helical gear NG 1 02. 01. 9082
27 52105000043 | Big helical gear AAE 1 02.01. 9081




1.2

Drive Assembly

9zl B R

Ttem Part No. Description Qty Applied Date Remark
F5 R e & & i B # &iE
28 50205200001 | Nut M20X1.5 g5 1 02. 01. 9090

29 30201060022 | Screw M6X25 BEAT 1 03. 0150

30 30301060001 | Nut M6 L5 1 03. 0257

31 30411060002 | Spring washer @6 A 5 03. 0011

32 30401060001 | Flat washer ®6 A 1 03. 0049
33 20201000978 | The base for driving Iz Ji JEE 1

34 30201060020 | Screw M6X16 HZAT 1 03.0147

35 30401060006 | Flat washer ®6 ABE 1 03. 0644
36 30411080002 Spring washer @8 A 28 03.0012

37 30201080006 | Screw M8X30 BEAT 6 03. 0157

38 70402000001 | Steering motor 200W 1 B 1 02.DJ. 2102
39 30201060010 | Screw M6X150 HZAT 4 03.0178

40 55704000007 Electromagnetic brake L3 A % 1 02. 01. 0053
41 70401000008 | Driving Motor 2.5KW IR 7 B AL 1 02. DJ. 0090
42 30201080032 | Screw M8X35 HZAT 10 03.0158

43 70109000000 | Proximity switch BRI X 1 19. 034653
44 20201000511 The installation cover zEE 1 30. 01. 1565
45 30711160001 | Large bearing B, i) A A A 1 02.01. 0071
46 30211040019 | Screw M4X10 HZAT 3 03. 04170
47 20201000508 | Stripe induction strip — Z&WREM 4 1

48 52105000024 Big gear plate AW 1 02.01. 9084




1.3

Balance Wheel Assembly
P A

ITtem Part No. Description Qty Applied Date Remark
55 () 4 A #HE & HH# &
A 51231000016 | Balance Wheel Assembly — F##b4 ¢ 2 82.22. 005
1 30201040012 | Screw M4X6 B24T 6 03.0127

2 20201000751 | Dust Cover WAz 2 30. 01. 1050
3 30331270001 | Nut M27X1.5 [ 4% & 2 03. 0290

4 30431270001 | Washer ®27 #E 2 03. 0528

5 50301280001 | Washer B 2 30.01. 1175
6 30701030004 | Bearing 6206 B 2 03.90. 017
7 20201001998 | Balance Wheel Seat T 2 30.01. 1752
8 30706030002 | Bearing 7206 A 2 03. 90. 040
9 30802045001 | 0il Seal i # 2 03. 04890
10 20101010088 | Wheel Frame " 2 33.0168

11 30101140023 | Bolt M14 X100 LA 4S 2 03. 0362

12 30401140003 | Flat Washer ®14 A 2 03. 0045

13 54307000006 | Dust Ring W - B 4 02. 01. 3333
14 20201000779 | Lateral Pad ] 4 4 30. 01. 2206
15 30701020006 | Bearing 6304 A 4 03. 90. 036
16 50301200014 | Shaft Sleeve WE 2 30.01.1173
17 51241000046 | Wheel ®F 2 02.LZ. 0133
18 30411140002 | Lock Washer @14 A 4 03.0016

19 30311140001 | Nut M14 825 2 03. 0246




1.4

Arm Guard Seat Assembly
PR A S il

I
1'\? g oIS I"i
NS [ ~\\\::§“\
e | el
i S
\\\ :DI \*-~ Q?// /)If\,
Ny Tk oy
N py s
¥ |
~ L |
Tl

ITtem Part No. Description Qty Applied Date Remark
Fe ] 4 #E & Ji| H #A &
A 55201000011 | Arm Guard Seat Assembly 7% B % & 1
1 55202000005 | Support PEEL 1 30.01. 1478
2 55202000004 | Support FREEL 1 30.01. 1477
3 54307000009 | Dust Ring Nl 2
4 30501100003 | Round Pin ®10X45 Bl AE 4 2 03. 0438
5 30421480001 | Cir clip For Shaft ®45 #if#H 2 03. 0072
6 50301485001 | Flat Washer B 2 30.01. 1203
7 40311510001 | Bush HE 2 03. 0503
8 30221080005 | Screw M8X 12 W ARAT 6 03. 0278
9 55204000029 | Shaft A 1
10 55204000028 | Shaft St 1
11 55204000031 | Seat P 1
12 30201100028 | Screw M10X35 B2AT 4 03.0182
13 30411100002 | Lock Washer @10 A 10 03.0014
14 30401100002 | Flat Washer ®10 4 10 03. 00513
15 30101100004 | Bolt M10X35 e 6 30. 35. 0300
16 20204000308 | Plate AR R 2 30. 01. 0840
17 55204000033 | Mounting plate L i 1
18 55204000032 | Mounting plate R TF xR A 1
19 70103000005 | Proximity switch W FF % 2 02.01. 2178
20 30201050007 | Screw M5X 12 HRAT 4 03. 1087
21 30211030004 | Screw M3X16 B2AT 4 03. 05360




1.5

Pedal assembly
FEAR A B

ITtem Part No. Description Qty Applied Date Remark
55 () 4 A #HE & HH# &

A 55601000009 | Pedal Assembly AR AR 1 82. 23. 020

1 30311120001 | Nut MI2 825 2 03. 0820

2 50401000048 | Spring wE 2 02.01. 211301
3 50401000047 | Spring wE 2 02. 01. 211300
4 50301125003 | Spacer wEAE 2

5 30101120037 | Bolt M12X80 LA 4S 2 03. 0389

6 30301080001 | Nut M8 L85 2 220330- 03. 0258

7 30201080005 | Screw M8X25 B24T 2 220330- 03. 01560

8 30201060018 | Screw M6X12 BEAT 2 03.0145

9 50105200012 | Shaft g 2 33. 0296

10 54001000010 | Bushing ®23X ®20X20 #EEAE 2 03. 0454

11 55603000004 | Plate B 1 33. 0289

12 55602000004 | Leather Packing & 1 02.01. 01380
13 30101080003 | Bolt M8X20 LA 4S 1 03. 0357

14 50407000043 | Air Spacer AHE 1 02. QTH. 3640
15 50301085031 Distance Sleeve fBe 1 30.01. 0879




1.6

Housing assembly

T FRL A

ITtem Part No. Description Qty Applied Date Remark
Fe ] 4 #E & Ji| H #A &

1 30211060033 | Screw M6X30 $BAT 4 03. 0239

2 54302000017 | Rubber sleeve "R E 1 02. 01. 00072
3 54302000026 | Housing R 1 02.01. 00074
4 30201060020 | Screw M6X16 B2AT 1 03. 0147

5 30311060003 | Nut M6 42 1 03. 02440

6 20204000574 | Housing mE 1 30. 01. 2450
7 30201040006 | Screw M4 X 12 2T 2

8 56001000010 | Latch T 1 03. 0618

9 54304000002 | Handle frF 1 03. 0208




2.101

Operating Handle Assembly

BT Al

Ttem Part No. Description Qty Applied Date Remark
F5 () 4 #HE & HH# i
A 20301020646 | Operating Handle Assembly — #{E F4H 4 ¢ 1
1 71501000001 | Handle head assembly FAA K B R 1 02. SB. 317515
2 55222000026 | Mounting Seat FAARERE 1 30.01. 2014
3 30201080022 | Screw M8X20 B24T 2 03. 0817
4 30251050015 | Screw M5X12 BEAT 4 03. 0083
5 20201000950 | Cover FAA = 1
6 20101010027 | Connector XS 1 33.011. 0001
7 55222000014 | Control Handle FARA 1 30.01. 3308
8 30251060029 | Screw M6X16 BZAT 4 03. 0089
9 30501050003 | Round Pin ®5X45 7 IR A 1 03. 0303
10 30251050007 | Screw M5X16 B24T 4 03.0109
11 54302000418 | Plate S FEMH 1 02.01. 0217
12 50106120002 | Shaft i 1 30.01. 1138
13 54307000005 | Silicone Tube HRE 1 02.01. 221512
14 55222000039 | Screw B24T 1 30.01.1919
15 30201100024 | Screw M10X30 B24T 2 03.0166
16 30411100002 | Lock Washer @10 ke 2 03.0014
17 30421080001 | Cir clip For Shaft R 4 E 2 03. 0057
18 | 01 | 50407000044 | Air Spring A% 1 -240605
18 | 02 | 50407000053 | Air Spring AHE 1 240605-
19 55222000031 | Shaft 4 1 30.01. 3373
20 30421100001 | Cir clip For Shaft R 4 E 1 03. 0058
21 30201030002 | Screw M3X16 B24T 2 03.0128
22 70103000004 | Micro Switch WA X 1 02.01. 2177
23 20201000455 | Plate ZRWK 1 30.01. 1080
24 54001000020 | Bushing ®20X ® 18X 16 WEESE 2 03. 0455
25 50101180002 | Shaft i 1 30. 01. 3359
26 55222000028 | Handle Fossa FE 1 30. 01. 3309




A © o | =
S| = = |
T | m | S| o
= S|~ ©| .| ©
ezm.l.dra
I~ | = 2| o] =
o|lo|o| S| o
NS S| = | =
S| S| »| w| S
©
=
£ B
..%E
B
—
o W
o)
=<
>
o — | | = =] =
=4
&
b
i
® %
W | W 'R
- o | B | | |
S
P
5
o
e
[
()
1%2]
o}
=)
[
o
2]
© S| 0
— T | N
X v X
© w |
= c | =
oo | e
o | 2| | «| =
ol o = of o
S| S| w| o &
— | O | | + | ©
o |l | O vnn| v
m | | ~ | |
. S| = | =] o]
S S|lo|lo| S| o
zZ w122 S| S
|l S| |S| =| x
e |l Sl S| S
5 =1l N = = | = | =
= S|lw|ol|l ol o
a Q|| Q| ®n | Q
|l ool ol o
w|®» | Q| Q| ®
5
et
Sl o|lalol| =
NN || ®» | o

S REERES

Operating Handle Assembly

=3

15

2.101




2.2

Handle head assembly
T S

ITtem Part No. Description Qty Applied Date Remark
55 () 4 A #HE & HH# &
A 71501000001 | Handle head assembly FAF Sk Bk 1 02. SB. 317515
1 71511000015 | Belly Switch BT % 1 16. 0038
2 71511000016 | Spring wE 1 03. 0725
3 71511000001 Upper Cover t 1 02.01. 31770
4 71511000014 | Button Plug Wk 4 02.01. 317725
5 70103000006 | Micro Switch WA I X 7
6 71511000007 | Lift Button Base F Ve 5 4 R 2 02.01. 317718
7 71511000004 | Lift Button Fr e x4 2 02.01. 317721
8 71511000017 | Cylindrical Pin ®3X17 [EAE4 2 03. 0760
9 73109000011 | Fixing Sleeve BEE 2 30. 01. 3427
10 71511000018 | Spring wE 3 03. 0726
11 71511000005 | Horn Button o]\ 4% 4 1 02.01. 317723
12 71511000345 | Button Clip WHFT 2 02.01. 317724
13 30231030002 | Screw $24T 5 02. SB. PJ. 0012
14 71511000107 | Install The Card ZEF 1 02. SB. PJ. 0006
15 70132000105 | Accelerator Assembly Tk 2R 1 02. 01. 2155
16 71511000115 | Knob e 2 02. SB. PJ. 0027
17 71511000013 | Bracket Right XEE 1 30. 01. 3424
18 70132000001 | Accelerator piLE:S:2 1 02.01. 2151
19 30431080001 | Wave Washers W HE 2 03.0735
20 71511000012 | Bracket Left XEE 1 30. 01. 3423
21 71511000112 | Shaft Sleeve HMAE 2 30. 01. 3426
22 71511000113 | Shaft Jacket B 2 02. SB. PJ. 0025
23 30211030008 | Screw M3X12 B24T 2 03. 05364
24 30201050009 | Screw M5X12 BEAT 2 03. 0131
25 71511000002 | Lower Cover T 1 02.01. 31772
26 30201050017 | Screw M5X25 B24T 2 03.01410
27 30201050019 | Screw M5X55 B24T 2 03. 0751

10




2.2

Handle head assembly
T S

ITtem Part No. Description Qty Applied Date Remark
55 R 4 #HE & HH k-
28 71511000109 | Install The Card ZEF 1 02. SB. PJ. 0016
29 71511000003 | Mode button R 1 02.01. 317719
30 71511000351 | Cover =R 1 02.01. 31777

11




3.1

Mast assembly (2000-3600)
42 (2000-3600)

ITtem Part No. Description Qty Applied Date Remark
55 () #HE & HH# i

1 30201060038 | Screw M6X12 BEAT 8 33.018. 0009
2 20102010467 | Housing SE 2 03.0388

3 30101160019 | Bolt M16X65 e 2 03.0017

4 30411160002 Spring washer 16 A 2 30. 33. 0051
5 20202000432 | Adjusting screw M36 VE AR E 2

6 20102011181 | Outer mast-2000-570 SMT4 1

6 20102011182 | Outer mast-2000-685 SMT4 1

6 20102011183 | Outer mast—2500-570 SMTHE 1

6 20102011184 | Outer mast—-2500-685 SMTHE 1

6 20102011185 | Outer mast-3000-570 SMT4 1

6 20102011202 | Outer mast-3000-685 SMT4 1

6 20102011186 | Outer mast—3200-570 SMTHE 1

6 20102011203 | Outer mast—3200-685 SMTHE 1

6 20102011187 | Outer mast-3500-570 SMT4 1

6 20102011204 | Outer mast-3500-685 SMT4 1

6 20102011188 | Outer mast—3600-570 SMTHE 1 33.018. 0003
6 20102010464 | Outer mast—3600-685 SMTHE 1

7 51101000001 | Combination roller AR 8 03.0165

8 30201100023 | Screw M10X25 B24T 1 03. 0014

9 30411100002 Spring washer 10 B 3 03. 00513

10 30401100002 | Flat washer 10 A 3 03.0166

11 30201100024 | Screw M10X30 B24T 2 03.1035

12 30101120034 | Bolt M12X100 e 2 03. 0820

13 30311120001 | Nut MI2 82 2 03. 1231

14 20102011189 Inner mast—2000 HITE 1 33.018. 0009

14 20102011190 | Inner mast-2500 HITE 1 03.0388

14 20102011191 | Inner mast-3000 WITE 1

14 20102011192 | Inner mast—3200 SINE 1

12




3.1

Mast assembly (2000-3600)
ITZE MR (2000-3600)

ITtem Part No. Description Qty Applied Date Remark
55 () 4 A #HE & HH# &
14 20102011204 | Inner mast—3500 SIRES 1

14 20102010465 | Inner mast—3600 WITE 1 33.018. 0004
15 20102011205 | Fork arm carrier—685 HE 1

15 20102011180 | Fork arm carrier-570 TEE 1

16 30201080004 | Screw M8X20 BEAT 8 03. 01550
17 30411080002 | Spring washer 8 A 8 03.0012
18 54314000220 | Protection plate-2000 EREEL 1

18 54314000221 | Protection plate—2500 B 47 #4452 1

18 54314000222 | Protection plate—3000 B 47 #4452 1

18 54314000223 | Protection plate-3200 EREEL 1

18 54314000224 | Protection plate-3500 EREEL 1

18 54314000225 | Protection plate-3600 B 47 #4452 1

19 30211060008 | Screw M6X16(2000-2500) 24T 4 03. 0228

19 30211060008 | Screw M6X16(3000-3600) 24T 6 03. 0228

13




3.2

Mast assembly (4000-5000)
T2 R (4000-5000)

ITtem Part No. Description Qty Applied Date Remark
55 () 4 A #HE & HH# &
1 30201060037 | Screw M6X16 B2AT 8 03. 0934
2 20102010467 | Housing SE 2 33.018. 0009
3 30101160019 | Bolt M16X65 43 2 03.0388
4 30411160002 | Spring washer 16 B 2 03.0017
5 20202000432 | Adjusting screw M36 HEEE 2 30. 33. 0051
6 20102011175 | Outer mast-4000-570 RES 1
6 20102011173 | Outer mast-4000-685 RES 1
6 20102011176 | Outer mast—4500-570 VRES 1
6 20102011174 | Outer mast—4500-685 VRES 1
6 20102011206 | Outer mast-5000-570 RES 1
6 20102011177 | Outer mast-5000-685 RES 1
7 51101000001 | Combination roller HA R 12
8 54101000061 | Pipe clamp X 1
9 30411060002 | Spring washer 6 B 1 03. 0011
10 30201060025 | Screw M6X35 BZAT 1 03.0176
11 50202080001 | U-bolt U A A 2 02.01. 3514
0il cylinder support
12 54202000016 L X PR 2 19. 0595
block
13 30401080003 | Flat washer 8 A 4 03. 0005
14 30301080001 | Nut M8 L451 4 03. 0258
15 30301100003 | Nut MI0 L451 2 03. 0259
16 30101100005 | Bolt M10X60 43 2 03. 03820
17 20102011169 | Middle mast-4000 FITR 1
17 20102011170 | Middle mast—4500 CARES 1
17 20102011171 | Middle mast—5000 CARES 1
18 30221080009 | Set screw M8X5 W AT 2 03. 0274
19 50201330001 | Adjusting screw M33X1.5 &¥ it 1 30. 03. 051
20 30401120001 Flat washer 12 T 2 03. 00514

14




3.2 Mast assembly (4000-5000)
T4 (4000-5000)

ITtem Part No. Description Qty Applied Date Remark

Fe ] 4 #E & Ji| H #A &
21 30411120003 | Spring washer 12 A 2 03.0015
22 30101120036 | Bolt M12X50 B 1 03. 0387
23 30101120015 | Bolt M12X60 B 1 03. 0851
24 20102010006 | Inner mast-4000 SARES 1
24 20102011168 | Inner mast-4500 SARES 1
24 20102011178 | Tnner mast-5000 CARES 1
25 30201100023 | Screw M10X25 BRAT 1 03.0165
26 30411100002 | Spring washer 10 A 1 03.0014
27 20203000370 | Hoop 387 6 448 1 30.01. 2710
28 30201080028 | Screw M8 X 16 BRAT 2
29 20102011179 | Fork arm carrier-570 R 1
29 20102011194 | Fork arm carrier—685 FEE 1
30 30201080023 | Screw M8X30 AT 1 03. 01573
31 30201080004 | Screw M8X20 BRAT 8 03. 01550
32 30411080002 | Spring washer 8 A 8 03.0012
33 30201080003 | Screw M8 X 16 BBAT 2 03. 01530
34 30201080022 | Screw M8X20 AT 2 03. 0817
35 20102011172 | Baffle AR 1
36 20202002147 | Limit plate FR AL AT 1
37 30201050007 | Screw M5X 12 BBAT 2 03. 1087
38 54314000098 | Protection plate-4000 97 47 44 4% 1 02. FHDB. 0238
38 54314000226 | Protection plate—4500 7 47 44 4% 1
38 54314000227 | Protection plate-5000 7 47 44 4% 1
39 30211060008 | Screw M6X 16 BBAT 6 03. 0228

15




3.3

Combination roller
HERE

ITtem Part No. Description Qty Applied Date Remark
55 () 4 A #HE & HH# &
A 51101000001 | Combination roller HAERRE 1

1 30421350001 | Retainer ring 35 HHE 1 03. 0583

2 51103000025 | Dustproof gasket 74 R 1 02. 01. 30682
3 51102000001 | Roller R 1 02.01. 3071
4 51103000024 | Bracket b&: 1 02. 01. 30681
5 51103000023 Anti loosening tablet Ny 1

6 51103000022 | Adjusting screw A ARAT 1 02.01. 30683

16




3.4

Push rod assembly

HEAT AL

ITtem Part No. Description Qty Applied Date Remark
55 () 4 A #HE & HH# &
A 20302020429 | Connecting Rod Assembly HAFE M 2

1 30201080022 | Screw M8X20 BZAT 6 03. 0817

2 50105200010 | Shaft Vik-g 3k 4 33.025. 0015
3 54002000022 | Bushing ®23X ®20X30 E4E 4 03. 0449

4 20201000138 | Roller BT 2 30. 10. 0001
5 55102000017 | Bracket N R 2 33.018. 0005
6 54002000023 | Bushing ®23X ®20X20 A& 4 03. 0450

7 50105200006 | Shaft 7 R 2 33.018. 0007
8 55501000037 | Push rod (2000-3600) H#AF 2 33.018. 0006
8 55501000107 | Push rod (4000-5000) H#AT 2

9 54002000016 | Bushing ®19X ®17X12 E4E 4 03. 0460

10 50101170006 | Shaft AT 2 30.01. 11871
11 54001000009 | Bushing®23X ®20X16.5 #E&EZ4%E 8 03. 0453

12 30501050003 | Round Pin ®5X35 3k B A 12 03. 0303

13 55103000015 | Wheel Bracket wE 2

14 20201000531 | Roller BERF 2 30.01. 1814
15 50101200020 | Shaft K St 2 30. 33. 0049
16 51251000014 | Bracket HE R 4 30. 01. 1290
17 30701020007 | Bearing 6204 A 8 03. 90. 057
18 51241000019 | Loading Wheel AR 4 02.LZ. 0119
19 50101200040 | Shaft iy 4 30.01. 3459
20 20302020430 | Twin Wheel Frames WA EARE 2

17




3.5

Chain system (2000-3600)
B4 248 (2000-3600)

ITtem Part No. Description Qty Applied Date Remark

55 () 4 A #HE & HH# &

1 30201060037 | Screw M6X16 BEAT 1 03. 0934

2 50105250001 | Sprocket shaft Liaos 1 33.004. 0012
3 50301260002 | Shim & 2 2

4 30701025003 | Bearing A 2 03.90. 019

5 51106000005 | Sprocket HEHh 1 30.01. 03312
6 53107000001 | Sprocket bracket 2193 1 30.01. 1234
7 53101000009 | Leaf chain-113 (2000) #E 1 02. LT. 31542
7 53101000068 | Leaf chain-133 (2500) F S 1

7 53101000010 | Leaf chain-153 (3000) 5 1 02. LT. 31543
7 53101000044 | Leaf chain-161 (3200) #E 1 02. LT. 3486
7 53101000096 | Leaf chain-173 (3500) #E 1

7 53101000116 | Leaf chain-177 (3600) F S 1

8 30511020005 | Cotter pin 2X20 ik 4 03. 0590

9 50101050001 | Pin shaft i 2 03. 0992

10 30511032002 | Cotter pin 3.2X25 Cid=Ec! 1 03. 0332

11 53104000010 | Chain tie rod A AL AT 1 30. 01. 2565
12 30311160001 | Nut M16 24 1 03. 0247

18




3.6 Chain System (4000-5000)
HES% R 40 (4000-5000)
ITtem Part No. Description Qty Applied Date Remark
55 () 4 A #HE & HH# &
1 30421250001 | Retainer ring 25 #HHE 2 03. 0066
2 50101250022 | Sprocket shaft Liaos 1 30.01. 3159
3 50301250015 | Shim 3 2 30. 01. 3446
4 30701025003 | Bearing A 2 03.90. 019
5 51106000005 | Sprocket HEHh 1 30.01. 03312
6 53107000002 | Sprocket bracket B 1 30. 01. 3150
7 53101000042 | Leaf chain-93 (4000) #E 1 02. LT. 3483
7 53101000007 | Leaf chain-101 (4500) 5 1 02. LT. 31540
7 53101000011 | Leaf chain-107 (5000) 5 1 02. LT. 31544
8 30511020005 | Cotter pin 2X20 Cid=Ec! 12 03. 0590
9 50101050001 | Pin shaft i 6 03. 0992
10 30511032002 | Cotter pin 3.2X25 ik 3 03. 0332
11 53104000010 | Chain tie rod A AL AT 3 30. 01. 2565
12 30311160001 | Nut M16 L85 3 03. 0247
13 30101160015 | Bolt M16X45 e 1 03. 0671
14 30411160002 | Spring washer 16 A 1 03.0017
15 30401160002 | Flat washer 16 A 1 03. 0047
16 51107000011 | Pulley R 1 30.01. 1453
17 30421300001 | Retainer ring 30 #HHE 2 03. 0068
18 30701030004 | Bearing A 4 03.90. 017
19 51106000002 | Sprocket R 2 30.01. 03311
20 53101000068 | Leaf chain-133 (4000) #E 2
20 53101000006 | Leaf chain-143 (4500) #E 2 02. LT. 3154
20 53101000079 | Leaf chain-159 (5000) i F S 2

19




4.101

Hydraulic system (2000-3600)
WE RS (2000-3600)

Ttem Part No. Description Qty Applied Date Remark

F5 R 4 #HE & HH# i

1 40204000026 | Bolt M14X1.5X32 &3 33 2 02. 01. 3493
2 30803014001 | Washer ®14 A 4 03. 0482

3 40122000035 | Steel penstocks W 1 02. YYL. 3489
4 40405000026 | Explosion proof valve AL 1 02. 01. 30481
5 40301500214 | Lift cylinder AT A 1 02. YG. 3492
6 40301500297 | Lift cylinder—2000 AT 6T 1 02. YG. 3712
6 40301500296 | Lift cylinder—2500 A F 1
6 40301500217 | Lift cylinder—3000 A F i T 1 02. YG. 3495
6 40301500295 | Lift cylinder-3200 R Ko 1
6 40301500248 | Lift cylinder—3500 AT 6T 1 02. YG. 3687
6 40301500219 | Lift cylinder—3600 AT 6T 1 02. YG. 3497
7 40301500212 | Lift cylinder AT A 1 02. YG. 3490
8 30803016001 | Washer @16 WA EHB 6 03. 0483
9 40201160012 | Joint ek 4 02.01. 3051
10 40101160060 | Hose H.P. & E R E 1 02. YYL. 3488
11 30301160001 | Nut M16X1.5 g5 2 03. 0281
12 30201060024 | Screw M6X 10 8247 4 03.0175
13 30411060002 | Spring washer 6 A 8 03. 0011
14 30401060001 | Flat washer 6 P 2 03. 00512
15 20202002108 | Fixed plate B R 1
16 40102160021 | Hose H.P. & E R E 1
17 | 01 | 40401024009 | Hydraulic pump assembly  #177 # 75 1 -241018 | 02.DLDY. 0004
17 | 02 | 40401024024 | Hydraulic pump assembly i/ %70 1 241018-
18 40101160252 | Hose H.P. & E R E 2
19 20202002500 | Pipe clamp TX 3
20 30201060022 | Screw M6X 25 B24T 6 03.0150
21 40202160009 | Right-angle connector AT Bk 1 02. 01. 3052
22 40204000006 | 0il pipe joint Sk 1 02. YYL. 2393

20




4.101

Hydraulic system (2000-3600)
WE RS (2000-3600)

ITtem Part No. Description Qty Applied Date Remark
55 () 4 A #HE & HH# &
23 30201060027 | Screw M6X40 BEAT 2 03. 0623
24 40406000026 | Shunt check valve AUk 1] 1
25 54101000014 | R-Hoop R A 4 1 03. 04613
26 40101160291 | Hose H.P. & E R E 1 02. YYL. 3485
27 54101000037 | R-Hoop R & 45 1 03. 04617
28 30201060019 | Screw M6XS8 B24T 1 03.0146
29 40405000024 Explosion proof valve [ & 1® 1 02.01. 30480
30 30201100028 | Screw M10X35 8247 2 03.0182
31 30411100002 | Spring washer 10 A 4 03.0014
32 30401100002 | Flat washer A 2 03. 00513
33 20202000010 | Mounting plate TR 1 30. 08. 0001
34 30201100022 | Screw M10X20 $24T 2 03.0163

21




4. 201

Hydraulic system (4000-5000)
WE &S (4000-5000)

Ttem Part No. Description Qty Applied Date Remark

F5 R 4 #HE & HH# i
1 40204000026 | Bolt M14X1.5X32 &3 33 2 02. 01. 3493
2 30803014001 | Washer @14 A 4 03. 0482
3 40102140006 | Hose H.P. & E e 2 02. YYL. 4105
4 40301500214 | Lift cylinder A F i 1 02. YG. 3492
5 40201140014 | Joint P S 2 02.01. 32434
6 30803016001 | Washer @16 WA KB 14 03. 0483
7 40207000064 | 0il pipe seat e 1
8 30201060022 | Screw M6X25 B24T 10 03.0150
9 30411060002 Spring washer 6 A 10 03.0011
10 40301500212 | Lift cylinder R Ko 1 02. YG. 3490
11 40405000026 Explosion proof valve [ ¥ 1® 1 02.01. 30481
12 40201160012 | Joint ek 8 02.01. 3051
13 30201060018 | Screw M6X 12 BEAT 3 03.0145
14 54101000037 | R-Hoop R A 4 3 03. 04617
15 40102160021 | Hose H.P. & E R E 1
16 40101160242 | Hose H.P. & E R E 1
17 40101160241 | Hose H.P. & E R E 1
18 40204000006 | Bolt LSO 88 2 02. YYL. 2393
19 40202160009 | Right-angle connector B A TR Bk 1 02. 01. 3052
20 20202002500 | Pipe clamp CES 4
21 30201060027 | Screw M6X40 BEAT 2 03. 0623
22 40406000026 | Shunt check valve AU 1L ] 1
23 | 01 | 40401024009 | Hydraulic pump assembly 37 77 ¥ 75 1 -241018 | 02.DLDY. 0004
23 | 02 | 40401024024 | Hydraulic pump assembly 377 # 75 1 241018-
24 40301450171 | Lift cylinder—4000 HTF e L 2
24 40301450176 | Lift cylinder—4500 FTF e L 2
24 40301450099 | Lift cylinder—-5000 AT 6T 2 02. 6. 2138
25 40405000024 Explosion proof valve AL 2 02. 01. 30480

22




4. 201

Hydraulic system (4000-5000)
WE &S (4000-5000)

ITtem Part No. Description Qty Applied Date Remark
55 () 4 A #HE & HH# &
26 40101160176 | Hose H.P. & E R E 1 02. YYL. 20358
27 40207000035 | 0il pipe seat e 1 02. YYL. 4109
28 40207000032 | 0il pipe seat W 1 02. YYL. 4111
29 40101160237 | Hose H.P.-4000 & E R E 1 02. YYL. 4249
29 40101160238 | Hose H.P.-4500 & E R E 1
29 40101160224 | Hose H.P.-5000 & E R E 1
30 40301500280 | Middle cylinder—4000 F e 4T 1
30 40301500283 | Middle cylinder-4500 o Ji L 1
30 40301500153 | Middle cylinder—5000 o e AL 1 02. YG. 2139
31 40121000224 | Steel penstocks W 1 02. YYL. 20357
32 30201100028 | Screw M10X35 B24T 2 03.0182
33 30411100002 Spring washer 10 -5 4 03.0014
34 30401100002 | Flat washer A 2 03. 00513
35 20202000010 | Mounting plate TR 1 30. 08. 0001
36 30201100022 | Screw M10X20 B24T 2 03.0163

23




4. 301

Hydraulic pump assembly

EIL

Ttem Part No. Description Qty Applied Date Remark

F5 R e #HE & HH# i
A | 01 | 40401024009 Hydraulic pump assembly #1771 #7C 1 -241018 | 02.DLDY. 0004
A | 02 | 40401024024 Hydraulic pump assembly — #17 %71 1 241018
1 54312000003 Rubber sleeve B e 2 02. 01. 2265
2 20102030023 Electric wire EHA 1
3 70303000006 Cont actor BB 1 02. 01. 2207
4 54012000018 Hoop Kok 1 03. 1207
5 70402000025 Motor RN 1 02.DJ. 210401
6 40411000083 Coupling Bk A 2% 1
7 30201060025 Screw M6 X35 BZAT 4 03.0176
8 | 01 | 71531000002 Solenoid valve XA 1 -241018 | 02.01.9034
8 | 02 | 71531000042 Solenoid valve L7 1R 1 241018-
9 71531000031 Solenoid valve winding % & 1 02.01. 9366
10 40405000038 One way valve B[] 7] 1 02.01. 9028
11 | 01 | 40407000002 Central module EENES 1 -241018
11 | 02 | 40407000052 Central module EENES 1 241018-
12 30201080040 Screw 8X80 B2AT 2 03. 0877
13 40412000010 Filter Screen I 1 02.01. 9051
14 30351060003 Nut M6 L £23 4 03. 0922
15 40408000003 Hydraulic oil tank A 1
16 30803018001 Washer @18 R ] 1 03. 0484
17 50204180001 Screw plug BE 1 03. 0989
18 40410000010 Fuel tank cap A = 1 02. 01. 30423
19 40411000022 0il pump suction pipe % 1 02.01. 9331
20 | 01 | 40411000077 0il return pipe 5l i & 2 -241018
20 | 02 | 40411000008 0il return pipe 5] 3 & 2 241018~
21 40402000005 Gear Pumps HIFR 1 02. 01. 0024
22 30801110003 O-ring 0AH 1 02.01. 0338
23 40405000040 Overflow valve IR 1 02. 01. 9029

24




4. 301

Hydraulic pump assembly

EIL

Ttem Part No. Description Qty Applied Date Remark
F5 R % & & i B # &iE
24 | 01 | 40405000050 Pressure Valve JE A AME 1R 1 -241018 | 02.01.9035

24 | 02 | 40405000149 Pressure Valve JE A AME 1R 1 241018-

25 | 01 | 30803013001 Washer ®13 WA H B 1 -241018 | 03. 1067
25 | 02 | 30803017001 Washer G3/8 WA E B 1 241018-

26 | 01 | 50204000003 Plug 33k 1 -241018 | 02.01.9056
26 | 02 | 50204000013 Plug %k 241018-

27 30411080002 Lock Washer @8 A 2 03.0012
28 | 02 | 56008000001 Magnet ik 2 241018~ 19. 1351

25




5.1

Electrical system

HARG

ITtem Part No. Description Qty Applied Date Remark
55 () 4 A #HE & HH# &
1 70105000001 | Switch Lock Kl 1 02.01. 2186
2 70601000004 | Electricity meter BE & 1 02. DLB. 21540
3 30251060025 | Screw M6X12 B24T 2 03. 0090

4 70104000005 | Hand brake switch AEFX 1

5 30201060037 | Screw M6X16 BEAT 2 03. 0934

6 20204000477 | Bracket E&d 1 30. 01. 0966
7 30201050007 | Screw M5X12 B24T 8 03. 1087

8 20201000160 Wire connector seat LELE 1 30. 11. 0001
9 54331000005 | Line fork seat & X 6 02. 01. 02070
10 30201040012 | Screw M4 X6 B24T 12 03.0127

Electronic Components
11 70301000011 B (1232) 1
(1232)
Electronic Components
11 70301000060 B35 A (F2-C 1
(F2-C)

12 30201040008 | Screw M4 X35 B24T 2 03.0122
13 30411040002 | Lock Washer ®4 A 2 03. 0008
14 70302000011 | Steering Controller e 1 ) 1 02. KZQ. 2369
15 70331000412 | Plate s R ER 1
16 70222000002 | Trumpet LN 1 02.01. 2218
17 30201080004 | Screw M8X20 BEAT 1 03. 01550
18 20202002127 | Mounting plate BRI BERELE 1
19 30251060029 | Screw M6X16 B24T 4 03. 0089
20 20202002109 | Mounting plate LZHEW 1
21 30201060038 | Screw M6X12 $247 6 03. 1231
22 54305000002 | Switch Box Vi 3
23 70103000001 | Switch FFx 3 02.01. 2182
24 30211040011 | Screw M4X25 $24T 2 03. 0223
25 30211030008 | Screw M3X12 BEAT 2 03. 05364

26




5.1

Electrical system

HARG

ITtem Part No. Description Qty Applied Date Remark
T KA 4 ¥ & & HH i
26 70109000001 Proximity switch B < 1 19. 0780
27 20202002110 | Mounting plate REW 1
28 20202000430 | Mounting plate ZER (ARITE 2 30. 33. 0048
28 20201000191 | Mounting plate ZER (ZHITE) 2
29 70501240005 | Battery (24V210AH) %t 1 02. XDC. 2192
29 70503240212 | Battery (25.6V/150AH) 423y 1
29 70503240214 | Battery (25.6V/200AH) 423 1
30 70411020012 | Charger CHINA (24V30A) AR 1 02. CDQ. 0285
30 70411020013 | Charger EUROPE (24V30A)  KKAF 7o e B 1 02. CDQ. 0286
30 70411020014 | Charger USA (24V30A) EAT R 1 02. CDQ. 0287
30 70411020015 | Charger Italy (24V30A)  BEAFIIFZEE 1 02. CDQ. 3409
30 70411020016 | Charger END (24V30A) ES - 1 77700000253
30 70411020018 | Charger Israel (24V30A) LI&FIMF BB 1 77700000254
Charger Argentina
30 70411020020 P AR JE A7 70 L B2 1 02. CDQ. 3432
(24V30A)
30 70411020021 | Charger AUS (24V30A) AR AR 7 WA 1 02. CDQ. 3494
Charger CHINA
30 70412020001 B e (LD 1
(24V50A REMA)
Charger EUROPE
30 70412020002 FRAR 7S # (LT) 1
(24V50A REMA)
Charger USA
30 70412020003 FhAESE (LD 1
(24V50A REMA)

27




5.2

Electronic Components (1232)

A (1232)

ITtem Part No. Description Qty Applied Date Remark
55 () 4 A #HE & HH# &

A 70301000011 | Electronic Components w15 1 1

1 70331000402 | Plate B Z R 1

2 70303000000 | Relay s B 1 02.01. 21621
3 30411060002 | Spring washer ®6 wH 2 03.0011

4 30211060007 | Screw M6X12 BEAT 2 03. 0227

5 70331000005 Positive Copper Strip 4 1 16. 0481

6 30411080002 | Spring washer @8 A 2 03.0012

7 30301080001 | Nut M8 2 2 03. 0258

8 30201060037 | Screw M6X16 BEAT 5 03. 0934

9 30211060009 | Screw M6X20 $24T 4 03. 0233

10 70302000027 | Controller | 1 02. KzQ. 2159
11 70331000009 | Positive Copper Strip RS 1 16. 0622

12 70331000008 | Copper Guide Plate FFH 1 16. 0621

13 30211050003 | Screw M5X16 B24T 4 03. 02261
14 70701000003 | Fuse R 22 2 02. 01. 2000
15 70711000001 | Base YW 2 R B 2 02. 01. 3057

28




5.3

Electronic Components (F2-C)
AN (F2-0)

ITtem Part No. Description Qty Applied Date Remark
55 () 4 A #HE & HH# &
A 70301000069 | Control Board Assembly AR KRR 1

1 70331000439 | Plate AR 1

2 70303000000 | Relay s B 1 02.01. 21621
3 30411050001 | Spring Washer ®5 A 2 03. 00132

4 30211050003 | Screw M5X12 BEAT 2 03. 02261

5 70331000441 | copper bar S 1

6 30411080002 | Spring Washer @8 A 2 03.0012

7 30301080001 | Nut M8 L45 2 03. 0258

8 30201060037 | Screw M6X16 BEAT 6 03. 0934

9 30211060009 | Screw M6X20 BEAT 4 03. 0233

10 70302000030 | Controller | 1 02. KzQ. 2385
11 70331000442 | copper bar R4 1

12 70701000003 | Fuse R 2 2 02. 01. 2000
13 30211050003 | Screw M5X12 B24T 2 03. 02261
14 70711000001 | Base YU 2 R B 1 02. 01. 3057

29




5.4

Wiring harness assembly (1232)
R A (1232)

ITtem Part No. Description Qty Applied Date Remark
Fe ] 4 #E & Ji| H #A &
A 20102030152 | Control line assembly = KA 1
1 20101040003 | Fuse PR 22 1

30




5.5

Wiring harness assembly (F2-C)

WK (F2-C)

ITtem Part No. Description Qty Applied Date Remark
Fe ] 4 #E & Ji| H #A &
A 20102030417 | Control line assembly = KA 1

20101040003 | Fuse g 2 1

31




5.6

Cable assembly
FAL 45 A

ITtem Part No. Description Qty Applied Date Remark
Fe ] 4 #E & Ji| H #A &
A 20102030153 Power line components o7 &AL 1
1 20102030532 | Battery plug cable B A Sk LA 2 1
2 20102030531 | Car body plug cable LN PN 1
3 20102030523 | Fuse-switch cable AfF-RI w4 & 1
4 20102030524 | Pump power line + R IE M 4 4 1
Steering controller B B EAR A
5 20102030529 1
positive cable EE
6 20102030525 | Pump power line — R AR Y
Steering controller B 1) 15 ) B R
7 20102030530 1
negative cable 414
8 20102030526 | Motor U-phase cable B U AR L 4 1
9 20102030527 | Motor V-phase cable ALV AT B 4 1
10 20102030528 | Motor W-phase cable AL WA A& 1

32




5.7 Cable assembly

FEL 28 s i
ITtem Part No. Description Qty Applied Date Remark
FE R & %= & i B # &
A 20102030533 Power line components o7 &AL 1
1 20102030534 | Car body plug cable AL ES L 1
2 20102030523 | Fuse-switch cable RE-RE B 1
3 20102030524 | Pump power line + Fo HLIER B4 4 1
Steering controller B B EAR A
4 20102030529 1
positive cable EE
5 20102030525 | Pump power line - R AR Y& 1
Steering controller B 1) 15 ) B R
6 20102030530 1
negative cable 9%
7 20102030526 | Motor U-phase cable HAL U AR B2 2 1
8 20102030527 | Motor V-phase cable BV A 4 4 1
9 20102030528 | Motor W-phase cable HLHL W OAH B 48 4% 1

33




AT B ek 2% oh 11 5 OR B AR REAL

The power of interpretation of this part catalogue will be preserved by the manufacturer eventually!

34



	1.1
	Distribution cabinet assembly
	配电箱总成
	1.2
	Drive Assembly 
	驱动总成
	1.2
	Drive Assembly 
	驱动总成
	1.3
	Balance Wheel Assembly
	平衡轮组件
	1.4
	Arm Guard Seat Assembly
	护臂座总成
	1.5
	Pedal assembly
	踏板总成
	1.6
	Housing assembly
	面罩总成
	2.101
	Operating Handle Assembly
	操作手柄组件
	2.101
	Operating Handle Assembly
	操作手柄组件
	2.2
	Handle head assembly
	手柄头总成
	2.2
	Handle head assembly
	手柄头总成
	3.1
	Mast assembly (2000-3600)
	门架总成（2000-3600）
	3.1
	Mast assembly (2000-3600)
	门架总成（2000-3600）
	3.2
	Mast assembly (4000-5000)
	门架总成（4000-5000）
	3.2
	Mast assembly (4000-5000)
	门架总成（4000-5000）
	3.3
	Combination roller
	组合滚轮
	3.4
	Push rod assembly
	推杆组件
	Connecting Rod Assembly 
	3.5
	Chain system (2000-3600)
	链条系统（2000-3600）
	3.6
	Chain System (4000-5000)
	链条系统（4000-5000）
	4.101
	Hydraulic system (2000-3600)
	液压系统（2000-3600）
	4.101
	Hydraulic system (2000-3600)
	液压系统（2000-3600）
	4.201
	Hydraulic system (4000-5000)
	液压系统（4000-5000）
	4.201
	Hydraulic system (4000-5000)
	液压系统（4000-5000）
	4.301
	Hydraulic pump assembly
	动力单元
	4.301
	Hydraulic pump assembly
	动力单元
	5.1
	Electrical system
	电气系统
	Electronic Components（1232）
	Electronic Components（F2-C）

	5.1
	Electrical system
	电气系统
	5.2
	Electronic Components（1232）

	电控组件（1232）
	Electronic Components

	5.3
	Electronic Components（F2-C）

	电控组件（F2-C）
	Control Board Assembly

	5.4
	Wiring harness assembly（1232）
	线束总成（1232）
	5.5
	Wiring harness assembly（F2-C）
	线束总成（F2-C）
	5.6
	Cable assembly
	电缆总成
	5.7
	Cable assembly
	电缆总成

